
 

Expert Panel on Health appointed by ACT Government 

 
 
 

Public Health and Safety in relation to Water 
Purification for Drinking Water Supplies  

 
 
 

Advice to the Chief Minister of the ACT and the 
ACT Government on the health and public safety of 

the Water2WATER proposal 
 
 

 
Prepared by the Expert Panel on Health 

 
 

Professor Ian Falconer, Chair 
Professor Anthony McMichael 

Dr Katja Mikhailovich 
Professor Ian Law 

 
 
 
 
 
 

6 July 2007 



Public Health and Safety in relation to Water Purification for Drinking Water Supplies 

i 

 
Table of Contents 

 

Executive Summary ..................................................................................... iii 
[...]
highly protected, particularly above Bendora dam, where it is part of the wilderness 
area of Namadgi National Park. This supplies exceptionally good quality water. The 
lower Cotter River area adjacent to the lower Cotter dam was extensively damaged 
by the bushfires in the pine forest areas, and is need of ongoing conservation and 
protection to enhance water quality.  
 
The Queanbeyan River supplies water to Googong dam, from a catchment that is 
extensively affected by population growth, unsewered dwellings and intensification of 
agriculture. Burra Creek in particular carries a high microbial load. Pesticide use in 
the catchment could result in detection in raw water. The combination of land-use 
factors reduces the available water inflow to the river due to extraction of water by 
bores and farm dams, and reduces quality through animal and human wastes. 
 
The Murrumbidgee River is now in use as a direct water source for Canberra’s 
supply, through pumps in the river below the Cotter River junction. This is an 
extensive area of catchment, receiving treated wastewater from Cooma, agricultural 
runoff, unsewered dwellings, and contaminated stormwater runoff from the 
Tuggeranong district of the ACT. It is the lowest quality of raw water in the Canberra 
supply system, and the quality varies greatly with rainfall. Heavy rain increases faecal 
contamination considerably. Cryptosporidium has been detected in water sampled at 
several points of present and potential future abstraction from the river. 
 

b. Water Storage 
 
The total water storage capacity of the Canberra/Queanbeyan drinking water supply 
is approximately 200 Gigalitres (GL) (two hundred thousand million litres, or two 
hundred billion litres). This supplies the annual use under normal circumstance of 
approximately 65 GL and therefore contains about three years supply. Last year only 
20GL of inflow was received into storages, and the current storage level is 
approximately 30% of capacity (60GL or approximately eleven months full supply). 
The use of direct pumping from the Murrumbidgee will extend the supply availability, 
but is subject to quality and flow restrictions. Rain in the catchment will further extend 
the supply and reduce demand, as does the use of water restrictions. Reduction in 
demand for water can be accomplished by increased efficiency, use of alternative 
sources, cost of water and water restrictions. Even with reduced demand it is 
apparent that the combination of reduced inflows and potentially increased variability 
of rainfall into Canberra’s storages and increasing population will necessitate an 
increase in storage capacity. This increase will be needed regardless of the 
installation of water purification and recycling.  



 

 

 

Cotter – Googong Bulk Transfer
(approx. 12 GL/year capacity)

COTTER DAM
Existing 4 GL 
@ full supply 

level

BENDORA DAM
11 GL

@ full supply 
level

CORIN DAM
70 GL
@ full 

supply level

GOOGONG 
DAM

121 GL @ full 
supply level

LMWQCC

GOOGONG 
Water 

Treatment 
Plant

FYSHWICK
Sewage Treatment  

Plant

Mt STROMLO
Water 

Treatment 
Plant 

CANBERRA CITY
RETICULATION

QUEANBEYAN 
City Council 

RETICULATION

M
ur

ru
m

bi
dg

ee
 R

.

Q
ue

an
be

ya
n 

R.

Co
tte

r R
.

Molonglo R.

Southwell Park 
Sewer  Mining 

Facility

ACTEW’s 
proposed 
Water2WATER 
Water Purification 
Plant

Treated Waste Water

Legend

River

Treated Water Supply

Raw Water

Sewage

Nth Canb. Water 
Re-Use Facility

Queanbeyan 
Sewage 

Treatment 
Plant

Reuse water 
for golf course 
and vineyard 

irrigation

Outfall to 
Molonglo R

M
olonglo  R.

P Murrumbidgee Pump
Station

P

Cotter Pump
Station

See Text Box 2 
for details

Lower Molonglo Water Quality Control Centre
See Text Box 1 for details

See Text Box 5 
 for details

Reuse water 
for playing field 

irrigation

See Text Box 4  for details

See Text Box 3  for details

Reuse water 
for playing field 

irrigation

Qu
ea

nb
ey

an
 R

.

M
ur

ru
m

bi
dg

ee
 R

.

See Text Box 6  for details

Proposed
Enlarged 

Cotter Dam 78GL

Excess flow and
 solids back to sewer 

for processing at LMWQCC

Wetlands

WPP

Purified  Water

Figure 1: W
ater and S

ew
age Treatm

ent P
rocesses in C

anberra show
ing AC

TEW
’s Proposed W

ater Purification Plant  

6  

Public H
ealth and Safety in relation to W

ater Purification for D
rinking W

ater S
upplies 



Public Health and Safety in relation to Water Purification for Drinking Water Supplies 

7 

Box 1: Lower Molonglo Water Quality Control Centre 
Capacity - 90 Ml/d – nominal 
 
Key Processes - 7 Steps  
1. Screening: Remove large objects, post-screening add chemicals: ferrous chloride & lime, grit removal. 
2. Primary sedimentation: Chemical treatment precipitates: heavy metals, organics, phosphates (binds together (flocculation)) by 
addition of polymer. Settles solids to bottom of tanks, skims fats and soaps from the surface. Sludge and scum removal (refer Step 7). 
3. Biological Reactor Tanks: Remove ammonia. Settled effluent mixed with activated sludge containing microorganisms converting 
ammonia to nitrates under aerobic conditions, and converts nitrates to nitrogen gas under anoxic conditions. 
4. Secondary Clarification:  Remove microorganisms from secondary treated effluent and recycle microorganisms to biological 
reactor tanks. 
5. Addition of more ferrous chloride to remove phosphorus. Water passes through filters of finely crushed coal and sand. 
6. Chlorination/De-Chlorination: Chlorine added to disinfect for microbiological pathogens (45 minute detention) and then treated 
with sulphur dioxide gas to remove excess chlorine. 
7. Solids Separation and Incineration (0.7 Ml/d): Sludge converted to Agri-Ash, scum incinerated. 
 
Catch Dam: Capacity 140 Ml to capture partially treated wastewater from by-passses, spillages and drainage and return to process 
for treatment. 

Box 2: Mt Stromlo Water Treatment Plant 
Capacity - 250 Ml/d 
 
Key Processes: 
• Direct Filtration  
• Dissolved air flotation and filtration 
• Coagulation & flocculation 
• Optional dissolved air flotation 
• Dissolved air flotation & filtration or direct filtration 
• Disinfection by chlorination. 
• pH adjustment and stabilization with lime and carbon 

dioxide 
• Fluoridation by Sodium Silico Fluoride.  
• Ultraviolet Disinfection (under construction) 

Box 3: Fyshwick Sewage Treatment Plant 
Capacity – 5 Ml/d (nominal) 
 
Key Processes: 
(Industrial & Domestic Sewage) 
• Primary Sedimentation 
• Trickling Filters 
• Humus Tanks 
• Maturation Lagoons 
• Emergency Storage Lagoon 

Box 4: North Canberra Water Re-use Facility 
Capacity – 1.78 Ml/d 
 
Key Processes: 
• Membrane Filtration 
• Chlorine Disinfection 

Box 5: Southwell Park Sewer Mining Facility 
Capacity – 0.5 Ml/d 
 
Key Processes: 
• Pre-Screening 
• Chemical Pre-Dosing 
• Biological  organic carbon removal & nitrification 
• Membrane Filtration 
• Chemical Post-Dosing 
• Chlorine Disinfection 

Box 6: Googong Water Treatment Plant 
Capacity – 270 Ml/d 
 
Key Processes: 
• Clarification & filtration system + Dissolved air flotation 

and filtration. 
• Optional powdered activated carbon for organic matter 

removal 
• coagulation and flocculation 
• dissolved air flotation and direct filtration (90 Ml/d) 
• Flocculation, clarification and filtration (180 Ml/d) 
• chlorination 
• pH adjustment 
• Fluoridation 
• Chlorine disinfection 



Public Health and Safety in relation to Water Purification for Drinking Water Supplies 

8 

c. Drinking water treatment 
 
Drinking water treatment is provided by the new Mt Stromlo Water Treatment Plant 
(WTP) (see Box 2), and the 1970s Googong WTP (see Box 6). Both plants are of 
conventional design, using aluminium sulphate as a flocculant for particle removal, 
with both mixed media filtration and optional dissolved air flotation for more turbid 
water treatment when necessary. Disinfection of the treated water is carried out with 
chlorine and in the case of Mt Stromlo WTP, by chlorine and ultraviolet light, 
complying with the regulations for drinking water quality. The Googong WTP 
additionally has capacity to use powdered activated carbon for removal of 
undesirable organic constituents, such as pesticides, cyanobacterial toxins and 
tastes and odours. To provide additional safety for use of the Murrumbidgee river 
water at the Mt Stromlo WTP, an ultraviolet light disinfection unit is being installed for 
inactivation of Cryptosporidium cysts. The water produced from both plants meets 
the ADWG (NHMRC, 2004). Table 1 provides a summary of the two drinking water 
treatment plants and the Waste Water Treatment Plant (WWTP) at LMWQCC 
 
Table 1: Summary of Three Main Water Treatment Plants in Canberra 
Water 
Treatment 
Plant 

Output Source Water Quality of Source Water Treatment Process 

Googong Drinking 
water 
supply 

Queanbeyan 
River 
catchment 

Potential contamination 
containing pathogens and 
pesticides: agricultural 
runoff, septic overflow. 
Likely to deteriorate with 
urbanisation 

Coagulation, 
sedimentation, and 
filtration; Dissolved air 
flotation; Powdered 
activated carbon; 
chlorine disinfection, 
fluoridation and acidity 
adjustment 

Mt Stromlo Drinking 
water 
supply 

Cotter 
Catchment 
 
Murrumbidgee 

Post 2003 fires poorer 
quality. Currently free from 
human contaminants 
Potential contamination 
containing pathogens and 
pesticides: agricultural 
runoff, septic overflow and 
urban stormwater 

Coagulation, 
flocculation, and 
filtration; Dissolved air 
flotation; chlorine 
disinfection, fluoridation 
and acidity adjustment; 
UV light disinfection (by 
end 2007) 

Lower 
Molonglo 
Water Quality 
Control Centre 

Treated 
wastewater 

Domestic, 
commercial 
and industrial 
wastewater 

Raw sewage containing 
pathogens, hormones, 
pharmaceuticals etc, other 
chemicals and a high 
nutrient load 

Physical screening; 
flocculation, 
precipitation and 
sedimentation, 
activated sludge 
(biological treatment), 
nitrification, partial 
denitrification, chemical 
phosphorous removal, 
coal/sand filtering, 
chlorine disinfection 

Source: ACTEW 
 
Monitoring of the reservoirs and the drinking water for chemical contaminants and 
microbial pathogens follows the ADWG (NHMRC, 2004), which include monitoring for 
pesticides, metals, cyanobacteria, disinfection by-products and faecal coliforms. 
There are no guidelines for pharmaceuticals, endocrine disrupting chemicals, 
protozoal or viral pathogens in the ADWG (NHMRC, 2004). Faecal coliforms, 
measured as thermo-tolerant coliforms, and, specifically, Escherichia coli are 
accepted indices for monitoring faecal contamination, though they do not directly 
measure virus or protozoal pathogens. A summary of the parameters measured at Mt 
Stromlo WTP is in Table 2. 



Public Health and Safety in relation to Water Purification for Drinking Water Supplies 

9 

 
Table 2: Summary of Water Quality from Mt Stromlo Water Treatment Plant 

Parameter Target/ Units Number 
of 
samples 

Number 
meeting 
target 

% 
meeting 
target 

Mean Minimum Maximum 

PH 6.5 to 8.5 49 49 100.0% 7.7 7.4 8.1 
Alkalinity <200 mg/L as 

CaCO3 13 13 100.0% 40 31 51 
Hardness <200 mg/L as 

CaCO3 3 3 100.0% 45 35 57 
Turbidity <5 NTU 49 49 100.0% 0.29 <1 1 
Colour <15 Pt-Co 49 49 100.0% 1.1 <1 2 
Chlorine <5 mg/L 320 320 100.0% 1.14 0.82 1.40 
Fluoride <1.2 mg/L 49 49 100.0% 0.81 <0.05 1.1 
THMs <250 mg/L 12 12 100.0% 10.7 4 16 
Aluminium <0.2 mg/L 51 51 100.0% 0.050 0.010 0.18 
Iron <0.3 mg/L 50 50 100.0% 0.013 0.010 0.06 
Manganese <0.1 mg/L 50 50 100.0% 0.005 0.001 0.026 
Copper 

<2 mg/L 1 1 100.0% 
<0.00

1 <0.001 <0.001 
Lead 

<0.01 mg/L 1 1 100.0% 
<0.00

02 <0.0002 <0.0002 
Total 
coliforms 

0 CFU/100mL 
in 95% of 
samples 343 343 100.0% 0 0 <1 

Faecal 
coliforms 

0 CFU/100mL 
in 98% of 
samples 343 343 100.0% 0 0 <1 

Source: ACTEW 
 
The operation and control of both the Googong and Mt Stromlo WTPs are included in 
the overall third party Drinking Water Hazard Analysis and Critical Control Point 
(HACCP) Plan that ActewAGL has in place. The principle of HACCP analysis was 
developed in the 1970s in the US to prevent hazards that cause food-borne illness by 
applying controls from the raw materials through the entire production system to the 
finished product. The HACCP analysis culminates in a HACCP Plan that identifies 
CCPs in the production system, with the CCPs being measured continuously by on-
line instruments and which are linked into the overall plant control system. It is 
essentially a preventative system of control that assures product safety while 
reducing, but not eliminating, the reliance on end-product testing.  
 

d. Wastewater Treatment. 
 
The key water treatment plant for wastewater in the Canberra/ Queanbeyan water 
system is the LMWQCC (see Box 1), which processes approximately 90% of the 
wastewater generated. A summary of the LMWQCC is in Table 1. The remaining 
wastewater is processed by the Queanbeyan Sewage Treatment Plant, discharging 
into the Molonglo River upstream of Lake Burley Griffin (this does not enter the 
Canberra drinking water supply), the Fyshwick Sewage Treatment Plant  (see Box 3) 
which produces water recycled to sports fields north of the Molonglo river, and 
material to the main sewers, and a small water reclamation unit at Southwell Park 



Public Health and Safety in relation to Water Purification for Drinking Water Supplies 

10 

(See Box 5), producing recycled water for adjacent sports fields and discharging 
concentrated material back to the sewer.  
 
In summer during low-flow periods in the Murrumbidgee River, the major part of the 
downstream flow in the river from the ACT is treated water produced from the 
LMWQCC. This water flows into Burrinjuck Dam, and is supplied for urban and 
agricultural use lower in the river.   
 
The LMWQCC processes about 90ML/day (33GL/year) of wastewater, by a multi-
stage system employing screening to remove large objects; ferrous chloride to 
flocculate particulate matter, metals, phosphates, and a range of organic compounds 
bound to the sediment; anoxic and aerated biological reactors using activated sludge 
to reduce nitrogen and organic load; clarification to remove organisms; further ferrous 
chloride to lower phosphorus in solution and final filtration to remove fine particles. 
The resulting water is chlorinated to disinfect any residual pathogens, de-chlorinated 
to remove excess chlorine that would damage fish in the river, and then passes via a 
series of cascades into the Molonglo River just upstream of the Murrumbidgee 
junction. A small proportion of this water is pumped up to irrigate a golf course and 
the vineyards close to the treatment plant.  
 
The treated water meets the health requirements for recycled water for irrigation. 
These requirements include monitoring for pathogens represented by thermotolerant 
coliforms, nitrogen, phosphorus, total dissolved solids (mostly salt) and biological 
oxygen demand. Limits to these constituents were set by the Environment Protection 
Authority when licensing the plant for operation. Details of actual quantities 
discharged and the current license limits are shown in Table 3.  
 
Table 3: Summary of LMWQCC Water Quality Performance 

 EPA Authorisation Summary Typical Water Quality 
Performance 

PUBLIC HEALTH   

Thermotolerant coliforms Median < 60cfu/100ml 
(80% < 200cfu/100ml) 

3 cfu/100ml 
(80% < 6cfu/ml) 

Chlorine residual < 02. mg/L <0.075 mg/L 
pH 6.5 to 8.5 7.5 to 8.0 

ENVIRONMENTAL   

Biochemical Oxygen 
Demand (BOD) 

Median 4.0 mg/L 
(90%<8.0 mg/L) 

< 2.0 mg/L 

Suspended Solids Median 5.0 mg/L 
(90% < 10 mg/L) 

< 2.0 mg/L 

Turbidity Not specified Generally < 2 NTU 
Total Dissolved Solids Median 500 mg/L 

(90% < 550 mg/L) 
<480 mg/L 

(90% < 0.06 mg/L) 

Specific Conductance Not specified Median <740 uS/cm 
Ammonia Seasonal in range 1.6 to 7.4 

mg/L 
< 0.04 mg/L 

(90% < 0.06 mg/L) 

Total Nitrogen 2,100 kg/day 